Spare parts list

—
L

| s

CARBURETOR
{615 CARBURETOR
s |5 b 2idhEs FELAFR Bpr
No. [Part No. Type English Description unit
1 301014117001 PZ19SZ—037be1_EPA(f JINGKEF#¥) Carburator P
1 301014011001 PZ19SZ-037b_ERATE T20E KR Carburetor P

Bt (W)
ELECTRIC (KICK-START)




B34 ELECTRIC

B (s b3 2ithes JELAFR
No. |Part No. Type English Description
1 315007011001 |34-2 ‘HiHe 141 B3 HARNESS

2 [315003014002  |GY6@ AL #9017 BEMicME B2z 2E L R4k K350mm_6. 8XUHdi J5|COIL ASSY, IGNITION
3 |315001034001 [CGHEA ik (FETIHR) EPA-4TH5 : Y-36-08210000H1CG125CDI-JCDI Unit

4 1316008007001 |PH£k —#4 GE ) Key Ignition Switch
5 (316004005001 |4 48 K IF K2R K 850mm kill switch

BRI
5 PEDAL CONTROLLER

R 44 PEDAL CONTROLLER

FE (5 b i YLLK
No. [Part No. Type English Description
1 301004008001 |49% & 13mm#HFL Starter Lever (Steel)
2 (301001012001 [67-3# Gear Lever
310031007004 |34-2_ToATk
3 (310032001002 |21G Foot Brake Lever
401001007001  |M6X16mm_8. 82% (GB/T 5789)
4 1405006017001 | 14X€25X1.5 WASHER
5 1407005006002 | 2.5X40mm(GB/T 91-2000) SPLIT PIN
6 1310032001002 |21G Foot Brake Lever tip




% |
W FIBRALE
HANDLE CONTROLLOR

FiE# Y\ HANDLE CONTROLLER

FE |15 MRS R Bhr
No. [Part No. Type English Description unit
, 310003014006 AMGR SRR TPE GRIP ASSY. s

310006001001  |APL-1 GRIP CORE P
4 1310011002003 [21D-4—An] 1S BRAKE LEVER P
6 310013012001 |K:670mm_#&110mm_ic ZkiZ£E THROTTLE CABLE P
310007001001  [APL-1 %5
8 (310017101001 |APL-1 HOLDER ASSY,THROTTLE s
403004018004 |\6X25mm_4. 84% (GB/T70. 2)
9 1310006001001 APL-1 INNER CORE OF THROTTLE GRIP P

0 /" P

S/ A
AIR FILTER/MUFFLER




ZEJE#%/JH 7 8% AIR FILTER/MUFFLER

B (5 ik 25 P AR Hfr
No. [Part No. Type English Description unit
1302001021001 |34-2C 2k FCCRF50¥EM: HESEBEE% 3TCRFFI ) (21GELEK)  [Exhaust Assy. SET
2 1302006011001 |ACRFZ 34-2 (37CRFP;Z A 0 L46%5) The Protector for Exhaust Pipe P
3 1302004001001  [50. 70. 110. 125. 140CC (€ 24X € 31. 5X4) Exhaust Pipe Seal P
4 1404008004001 |M6X22mm (GB/T 923) Triple Clamp Top Nut P
5 (302008004001 |F&F20mm, ZHEFLE8, AL38mm~40mm 4% HOOP P
6 (302005002001 [A37TTR-2/37TTR-2A/A37CRF-2_ P 35X D 28X33 INNER SEAL P
7 1302003043001 [34-2 FCRFZIEM: KTMH 5 2% 0 K AL R4 (AGA-2ACHO MUFFLER P
8 [302008009001 |34-2 KTMyE & #s Jo At HOOP P
9 (302012001001 |34-2 KTMJH g8 HOOP RUBBER p
10 1301034003001 |32-44 [FH#+ air cleaner hoop P
11 (301021017001  |#k£2 M- 14235mm—1 4 W6 EPA (JTASY-36-01030100) 5 #i4iii |[Air Filter Assembly P

- |
whAa /IR
FUEL TANK/FUEL COCK
%8/ FF 5% FUEL TANK/FUEL COCK

FE (5 ik B 5 P AR Hfir
No. [Part No. Type English Description unit
1 |312001065001 37-5_HmFE_ME S A T)T3Y-36-01050100_% #4EFE ALM5 FUEL TANK P
2 312002017001 37CRF_jMfE = EPA(FTIEY-36-01050100)_F #H{5FL(AX100) FUEL CAP P
4 (318001022001 ¢ 8X8X0.8 HOSE CLAMP P
5 312004003002 ¢ 4.5X ¢ 8.5(8AL:K) FUEL HOSE Kg
6 312003005001 B BEATH FUEL FILTER P
7 312005005001 29 pet cock P




Hi P =

FR. DAMPER
Hi#®/ZB FRDAMPER
FE |15 MERS LR Bhr
No. [Part No. Type English Description unit
1 (305001053001 |34-2C )i E K625mm F4E ¢ 33mm M15FH A Af# 47 FE120m{Front Forks (M12Axes) SET
3 (401001056001 [M8X35mm_8. 8% (GB/T 5789) MHI&ME FORK PROTECTIVE COVER S
4 1305009001001  [AAYEEE 33X46X11 OIL SEAL s
5 1305008001001 [21FG_Jifi630 & 33X46X11 Dust cover s
AL &
SEAT / PLASTICS
%{k3#% SEAT /PLASTICS
FE (s MRS LR Bhr
No. [Part No. Type English Description unit
1 (304001012010 |37-5 L&R.F.SIDE COVER S




304013002001 |37-5_MC21FG FiZEdatr b [F e mafr & Py B 7 U1& i T FRONT NUMBER PLATE P

2 (403013018001 [M5X16mm_4. 8% (GB/T818-2000) bolt
404001005001 (M8 _ZE3RS=12mm (GB/T 6170) nut

3 (304009010005 |37-5 REAR FENDER p
313001068004 |RFZ_SC1#k 7ZD015-010 FHIK&&HIZL Likr SEAT P
319011003002  [37-5_¢6X13.5 SEAT LOCK BOLT P

4488981303043001003  |37-5_%% washer p
10&11&

12 (319011002002  [37-5 M6 bolt P
410001002001  |37-3%F_@ 6X€ 16X1 spring washer P
303044001002  |37-5_%k buckle P

5 (304015011001 |A37-5 FRONT FENDER p

8 (319011003002 37-5_¢6X13.5 SEAT LOCK BOLT P

9 (303043001003  |37-5 % washer p

10 319011002002  |37-5_M6 bolt p

11 |410001002001  [37-3%F_¢6X¢ 16X1 spring washer P

12 (303044001002 37-5_%k buckle P

13 1319011004002 37-5_M6_&5AGB37-5-09010009 bolt p

16

13

Al
ooy
Mg

mg "

e/ AR

FT. WHEEL / BRAKE ASSY
Bi% /BN FRWHEEL/FR. BRAKE ASSY.
FE |15 MRS LR Bhr
No. [Part No. Type English Description unit
1307005009001 |29%&ii 60/100-14 (P if60/100-14) GUANGLIFE#5_4PR_35PSI_{INNER TUBE 14 P
2 (307003017001 |F-M14-1.4X14 (&) HBEHNFENILNIG 5 Front Wheel Hub (Fe) P
3 1307013007001 [14” K 153mm (Bk. BER]. |~ 45K, S8R (AM) The Spoke for Front Wheel P
3 1307013004001 |14” K 150mm (8. BERL T4k, SH2EE) () The Spoke for Front Wheel P
4 307005009001 [29%¢fiE 60/100-14 (P fiE60/100-14) GUANGLIFS#5_4PR_35PSI_{Inner Tire P
5 (307009003001 |14” 660X20X0. 8 Tyre protective band P
6 (319001191001 | 15.5X¢ 22X28mm Spacer P
7 (409002033001 |6202RS OIL SEAL P
8 (308003049001 |HNFLD76 HMED190 [AAE 4 ATIE EAE D100 223 f1.4- @ 10 [FRONT-BRAKE DISK P
9 (319001184001 | 15.5X¢€ 22X19mm Spacer P




10 |308001015001 |34-2C & 1020+ 3mm FR.DISK BRAKE ASSY. P
11 (310011002003 21D*%§*$ﬂ?ﬁ% Ei(N)I;IEB\RAKE UPPER OIL PUMP(INCLUDE p
12 1308006015001 |34-2 &K 1060mm— ¥y 1 0mm 2 3% FL—7r 24N iy R AR 7y 454y |FR,BRAKE HOSE P
13 1308007009001 [34-2C/21F/21G_/NAUIRE A€ (FE21DRERISZ L) ToAREE# F |FR, CALIPER ASSY. P
14 1308009002002 |/MABY (21, 3TCRERUHER] K 2987 o BEHE ) FR, BRAKE PAD s

15 1401002075006 |M14X1.5X215mm C(§li ¢ 15mm) _10. 9%% HiW&HE (GB/T16674.2) |[Front Axle SET

Jai/ e HshEs
RR. WHEEL/RR. BRAKE ASSY
JE#/J5%|31% RR.WHEEL/RR. BRAKE ASSY.

FE (5 PN gtk B BAT

No. [Part No. Type English Description unit
1307005011001 |29%&H& 80/100-12 (M JiA3. 00-12) GUANGLIRG#E 4PR 35PSI 41)INNER TUBE 12 P
2 1307004017004 |F-M14-1.85X12 ()" %K) RR.HUB 1.85x12 STEEL P
3 1307013105001 [12”7 K:-132mm (k. BERI. Ak, SIEEE) (B INNER SPOKE,RR.WHEEL 12 P
4 1307005011001 [29%:H4 80/100-12 (Y fiB3. 00-12) GUANGLITE ¥R 4PR 35PSI 41)INNER TUBE 12 P
5 (307009002001 [12” _660X20X0. 8 INNER TUBE PROTECTOR P
6 [319001195001 [¢ 15.5X & 22X36mm SPACER P
7 (319001186001 | 15. 5X & 22X22mm SPACER P
9 (409002033001 [6202RS OIL SEAL s
10 1308004013001 |37CRF-Y € 76X € 190 REAR-DISC P
11 1311003036004 |EALE E76mm 428-41T &k (VK AbHE) REAR SPROCKET P
12 |308003061001 (342 K380+ 3mm KHIE 11=40, 1.2=125 HEihE REAR BRAKE ASSY s
13 1308009006002 |37CRF  FLAE 5 it 1 RR.BRAKE PAD SET S
14 1308007107001  [34-23K—F 37 28 RR,CALIPER ASSY. P
15 [308006111002 [34-2 K380 % 3mmH ¢ 5 Y B K 150mm (P o iy R} EFRf7)  |RR.BRAKE HOSE P
16 [308008013002 |34-2 THAT &K 75mm RR MASTER CYLINDER ASSY. P
17 1401002081001  |M14X1. 5X230mm_10. 92% 7 I&EE (GB/T 16674. 2) REAR-WHEEL AXLE 8
19 318001026002 |APOLLO #4#}ABS 16.5X125-€ 6. 6-55mm VITTA CLIP WEDGE P
318017004001 | &£z FL HA4292mm REAR SPROCKET BOLT FIXER P




J7 A3t/ 75 i
HANDLE BAR/STEERING STEM

J5 A48 /75 A HANDLE BAR/STEERING STEM

FE (5 Wk RS XL Bfr
No. [Part No. Type English Description unit
1 (320052080001 |APLC—i#H /APOLLO/233X175MM CROSS BAR COVER P
2 1304035003001 |38-2(¢ 11X € 48X230mm) CROSS BAR FOAM P
3 1404012001001  [M22mm_J5 % 10mm NUT STEERING UPPER M22 P
4 1405006025001 | 22X ¢ 36X1 WASHER (STEEL) P
5 310020003008 [29B 55mm 45 HOULDER, HANDLE BAR P
6 310001012004 |[34-2_%k 22 FWiFF LB MRS A4l KIFR HANDLE BAR STEEL P
7 1310019004004 [297k_20mm_ %5 HC ¢ 22% TRIPLECLAMP P
8 310021004004 (21D %A UPPER TRIPLECLAMP P
9 1310024002001 [M22_K#HEF (M22X1X ¢ 5375 N FL) STEERING STEM LOCK NUT P
10 1409003004001  [GB/T 297 32005 H44#4 i (d= & 25, D= 47, T=15, B=15, C=11. 5|BEARING 32005 P
11 1310022010002  [34-2C_ %5 _J7 M4 %2 %5 FL H 4£.25mm TRIPLE CLAMP ASSY P
12 (310023010001 |37-5 [ N FLE4R13mm M22X1 K229 @ 25 (+0. 17+0. 15) mm_%|STEERING STEM ASSY P

FR/
FRAME/TA

e
[LSTOCK




%2 FRAME

B (5 PN githeE P AT L T4
No. |Part No. Type Description Unit
1 (303001054005 |34-2 FCRFZEALE Bk a5 e [ T80 2 040 Sk FT 4R RLAL FRAME P
2 1303006042001 |34-2_MCRFZIBAF: HihK o Bsas 4k SUB-FRAME P
3 1303007019001 [34-2_ A & F— 1A= 2k FOOT PEGS P
4 1303049003005 |37-5 %%k ENGINE GUARD PLATE. STEEL P
5 (319001080002 | 7X€ 16X20mm %k COLLAR P
6 (319001088002 | 8.5X¢€ 16X20mm 2k COLLAR P
7 1303015005004 [34-2 ENGINE BRACKET P
8 (409002023001 |GB/T 276_60877Z (d=8, D=22, B=7) CHAIN ROLLER BEARING P
9 1311005001001 |i@HH CHAIN ROLLER (BOTTOM) P
10 [319001115001 | 9X € 12X12mm 4% COLLAR [
11 405003011002 |Z8(GB/T 93) SPRING WASHER P
12 1401001036001  [M8X1. 25X60-F 8. 8% (GB/T5789) bolt P
13 1404004002001 [MS (GB/T 6187.1) nut P

‘14
RR. SWING ARM
J& X RR. SWINGARM
B (5 pN i Eith=E FEXLATR BpT
No. [Part No. Type English Description unit
1 (306005071004  34-2 &k KIMil4E &40 REAR SWING ARM COMP p
2 (319002007001 [ 10.5X€ 29. 5X16mm (& Fr ¢ 20X10mm) 4k STEP BUSH P
3 (409001006001 |GB/T 290_HK2020 (Fw=20, D=26, B=20) NEEDLE BEARING HK1612 P
4 (304034004001 [37-5 REAR FORK DUST COVER P
5 1306007005006 |[37-5 k5 X CHAIN GUIDE-BRACKET P
6 (401002081001 |M14X1.5X230mm 10. 9% 7 i&EE (GB/T 16674. 2) MIDDLE AXLE BOLT (S
7 1306001016001 |34-2C A if280mm REAR SHOCK P
8 1306006013001 [37-5—45-77 7%~ € 15. bmm—36X31mm CHAIN TENSIONER S
9 1405006048001 |¢8X¢ 16X1.6(GB/T 97.1) WASHER P
10 |405003011002 |2 8(GB/T 93) SPRING WASHER P




11 1404001005001 M8 %E3RS=12mm (GB/T 6170) NUT
12 (401003012001  [M8X60X1. 25 8. 8%% 4HZLr (GB/T 5789) BOLT
13 1304032001001  |2ffu 7Y CHAIN COVER P
14 (311001011001 |428H-102%5 SFR CHAIN 428x110 P
15 [401001004001 |M10X45X1. 25 8. 8% il ¥4k (GB/T5789) Bolt P
16 404005003001 [M10X1.25(GB/T 6187.2) nut P
P |
4
R—
% a
5 an
{—8
® —9
SIS / ) S 2
FOOT PEG / SIDE STAND ASSY.
IR /M4  FOOT PEGS / SIDE STAND
FE |5 MBS LR Hfr
No. [Part No. Type English Description unit
1 303012014004 [34-2_310mm (JFA%6. 5) Kick Stand P
2 (319011017001  |M10X24. 5mmX1. 25 (& ¢ 12X12. 5mm) 8. 82% Kick Stand Bolt P
3 (319007026001 |115mm Kick Stand Spring P
303010003002  [37-5_%¢%E LA ¢ 8. 2mm_ 223 kRS R <) 22mm (20145)  [Foot Pegs SET
319007012001 |37-5_3F&_ N2 ¢ 18mm_#FN 22 HAE € 2. Omm SPRING, FOOT PEGS P
407006002002 | @ 8X38mn—TLAi34 (GB/T882-1986) Foot Pegs SET
405006048001 | ¢ 8X ¢ 16X1.6(GB/T 97.1) SPRING, FOOT PEGS P
407005006002 | 2. 5X40mm (GB/T 91-2000) FOOT PEGS P
6 303007019001 [34-2_ AR & — 1A= 2k FOOT PEGS P




